



Wrapsol
320 Liberty Parkway
Weymouth, MA 02189
Attn: Brett Webster

Test Report No: 177:023253

Date: 1 June 2009

SAMPLE(S) SUBMITTED

BY THE CLIENT AS: Three (3) Lots of Urethane film identified as Body Guardz, Invisible Shield and Wrapsol.

DATE OF RECEIPT: 20 May 2009.

TEST PERIOD: 1 June 2009.

TEST(S) REQUESTED: The materials were tested for Puncture Resistance in accordance with ASTM F 1306.

Prior to actual testing, the samples were exposed to a controlled atmosphere maintained at 73° F - 50% RH for 48 hours.

TEST RESULTS: See Page 2

PREPARED BY:

DIMITAR DIMOV, PH. D.
SR. PROJECT ENGINEER

SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY INC.:

JASON SHERRIER, CPLP
LAB. MANAGER, PACKAGING&ENVIRONMENTAL

dd

PAGE 1 OF 2

This document is issued by the Company under its General Conditions of Service for North America printed overleaf or accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document can not be reproduced, except in full, without the prior written permission of SGS U.S. Testing Company Inc. Samples are not retained by the Company for more than 90 days, unless special arrangements are made.

TEST RESULTS

Test: **PUNCTURE RESISTANCE (Slow Rate Penetration Resistance)**

Force at Break (lb)

Material: **WRAPSOL**41.80
44.89
44.07
44.08
44.13Avg. **43.79**
St. Dev. 1.17Material: **BODY GARDZ**24.47
25.33
24.11
24.45
23.26Avg. **24.32**
St. Dev. 0.75Material: **INVISIBLE SHIELD**19.89
21.39Avg. **20.64**

Note:

Test Speed – 1"/min.
Penetration Probe – per ASTM F1306, Sec. 5.3.

We trust the results and our comments will prove useful and informative. Should you have any questions, please feel free to contact us.

END OF REPORT